
 
 

 
 

 
Department of Architecture and Civil Engineering 
Division of Water Environment Technology 
CHALMERS UNIVERSITY OF TECHNOLOGY 
Gothenburg, Sweden 2017 
Master’s Thesis BOMX02-17-91 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Process Performance of the Anaerobic 
Digestion of Sewage Sludge for Increasing 
Operation Temperatures 
 
Master’s thesis in Environmental Engineering 
 

TINEKE BITTLINGMAYER 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
   

REPORT NO. BOMX02-17-91 

 

 

 

 

 

 

 

 

 

 

Process Performance of the Anaerobic 
Digestion of Sewage Sludge for 
[...]
most easily implemented method since the sludge is already treated anaerobically at 

mesophilic temperatures. According to the EPA the sludge has to be treated in batches with a 

minimum of 55°C for at least 8 hours to be considered as sanitized (Naturvårdsverkets 2013). 



Background 2 

A study conducted by the EU concluded that 4 hours at that temperature are sufficient to get 

nearly pathogen-free sludge (Carrington 2001). To ensure a complete sanitation the reactor 

must be operated in a batch-mode.  

While all studies conducted on the effect of a temperature increase in AD proved a better 

pathogen removal, the effect on the reactor performance and operation is less clear. While 

some studies showed a higher biogas production (up to +108%) (Boušková et al. 2005; 

Iranpour et al. 2002; Cavinato et al. 2013; Zabranska et al. 2002; Hidaka et al. 2016; Ghasimi 

et al. 2015; Nielsen and Petersen 2000; Gebreeyessus and Jenicek 2016) others did not find 

a difference for this parameter compared to mesophilic operation (Palatsi et al. 2009; Tezel et 

al. 2014; de la Rubia et al. 2005). There are also contradictory results on the methane content 

of the biogas (higher than in mesophilic: Ziembińska-Buczyńska (2014) and Tezel et al. (2014), 

similar: Cavinato et al. (2013), de la Rubia et al. (2005) and Zabranska et al. (2002)). The 

recovery times that are reported after a temperature increase range from 14 days (Iranpour et 

al. 2002) to 70 days (Boušková et al. 2005) and are often not clearly reported.  

Seeding the mesophilic reactor with thermophilic sludge is no option for Gryaab due to the size 

of the plant and the lack of thermophilic digesters nearby. The rate of stabilization and the 

performance after the temperature increase will therefore depend on the community of 

anaerobic microorganisms (MO) present in the mesophilic sludge and other sludge 

characteristics. A study using this sludge is therefore necessary since only very little is known 

on key organisms and many studies do not clearly state the operational conditions and feed 

characteristics. The dewatering behaviour is a key factor at Gryaab and is assessed only in 

two of the studies mentioned above which come to different conclusions (better than in 

mesophilic: Nielsen and Petersen (2000), worse: Tezel et al (2014)). For the planning of the 

temperature conversion it is also essential for Gryaab to know what behaviour of the reactors 

is to be expected during the temperature conversion and if the faster kinetics at thermophilic 

temperatures mentioned by Tezel et al. (2014) result in a bigger treatment capacity at the same 

retention time. All this lead to the decision to conduct a pilot scale experiment in whose context 

this thesis is placed.  

2 Background 

2.1 Anaerobic Digestion of Wastewater Sludges 

Anaerobic digestion has the aim to “reduce pathogens, reduce biomass quantity […], and 

produce usable gas as a by-product” (Vesilind 2003). It is a complex process that involves 

many microorganisms (MO) and can be divided into the following steps whereby each step 

uses the products of the previous step (Mc Graw-Hill 2010; Baier 2015; Vesilind 2003, 1974; 

Cartmell and Boyd 2003):  

1. Hydrolysis: break-down of complex organics polymers (e.g., carbohydrates) into 

soluble monomers (e.g., glucose, amino acids) that are available for other MO 

2. Acidogenesis/Fermentation: break-down to volatile fatty acids (VFA), H2 and CO2 

3. Acetogenesis: conversion of higher organic acids to acetic acid 

4. Methanogenesis: conversion to CH4 and CO2 by two pathways:  

a. From CO2 and H2 (30%) 

b. Directly from acetic acid (70%) 

The rate limiting step for complex substrates as they can be found in WWTP is the hydrolysis 

(Vesilind 2003; Baier 2015; Ghasimi et al. 2015; Gebreeyessus and Jenicek 2016; Mc Graw-

Hill 2010).  

While the acidogens and acetogens are not very sensitive to changes in the environmental 

conditions the methanogens are highly disturbed by variations in pH, alkalinity, ammonia or 

temperature (Gebreeyessus and Jenicek 2016, 2016; Vesilind 1974). Since methanogens also 

have a doubling time of 5-16 days (Baier 2015)  there is a danger of wash-out if the reactors 



3 Master Thesis Tineke Bittlingmayer 

 

are not operated carefully (Ziembińska-Buczyńska et al. (2014) found ca. 3.5 d of doubling 

time).      

The optimum pH for the acidogens is between 5.5 and 6.5 while for methanogens it is between 

6.5 and 8.2 (Mao et al. 2015). Since the methanogens are the more sensitive organisms and 

the acidogenesis is fast the pH should stay between 6.6 and 7.4 to support the 

methanogenesis (Lahav and Morgan 2004; Vesilind 2003). In step two of the AD buffering 

capacity is consumed but is recovered in step four such that the pH stays constant if the steps 

are well balanced.  

The temperature has an influence on the digestion rate especially for hydrolysis and 

methanogenesis and should therefore be kept as stable as possible (Vesilind 2003). Reactors 

are usually either operated at mesophilic (around 35°C) or thermophilic (around 55°C) 

temperature (Metcalf & Eddy 2014). The operation temperature determines which MO are 

present since most of the MO have an optimum growth rate in one of the two ranges. However, 

some MO are insensitive to temperatures between 35 and 55°C (Ziembińska-Buczyńska et al. 

2014). Therefore, at 55°C real thermophilic as well as thermotolerant MO can be found 

(Zabranska et al. 2002).  

2.2 Start-up Strategies for Thermophilic Anaerobic Digestion  

When the temperature increase is done without seeding the reactor with thermophilic sludge 

the thermotolerant MO need time to adapt their enzymes and other cell components to the 

higher temperatures (Zabranska et al. 2002). The thermophilic organisms that are present in 

small numbers in the mesophilic sludge must outcompete the mesophilic ones by their higher 

growth rate at thermophilic temperatures. This results in a transition phase during which the 

reactor performance decreases. Attention must be paid to the conversion strategy since it 

determines the final performance of the reactor and must ensure that the reactor will not break 

down irreversibly.  

In literature, the following two factors are identified as critical:  

• Rate of temperature increase:  

o Directly from 35°C to 55°C 

o Stepwise increase  

o Slow continuous increase  

• Loading during the transition phase:  

o Continuous  

o Interrupted/reduced 

The rate of temperature increase determines which MO are selected depending on their growth 

rates. The loading is critical because the acidogenesis is not very temperature sensitive while 

the methanogenesis is disturbed by temperature changes. This can result in an accumulation 

of VFA and a drop of pH to values outside the range at which AD can take place (Labatut and 

Gooch 2012). Different authors (e.g., (Palatsi et al. 2009; de la Rubia et al. 2005; Boušková et 

al. 2005) identified 43°C as the critical temperature at which the performance of the reactor 

decreases dramatically. Tab. 14 (appendix) gives an overview on the strategies used in some 

studies that look at the temperature conversion. Additional information on the operational 

conditions is provided for comparison with the experiments of this thesis. The different authors 

chose various combinations of temperature increase and loading.  

2.3 Dewatering of Stabilized Wastewater Sludges  

The digested sludge still contains more than 95% of water which can be partly removed by 

dewatering. During dewatering a filtration (cake formation) and consolidation (cake 

compression) takes place (Christensen et al. 2015). The resulting cake behaves like a semi-

solid or solid (Mc Graw-Hill 2010). There are different methods for sludge dewatering. At 

Gryaab, screw presses are used since 2017.  



Background 4 

According to Vesilind (1974) the water contained in the sludge can be classified into free, floc, 

capillary and particle water. The removal of this water becomes increasingly difficult in this 

order. Colin and Gazbar (1995) therefore divide the water into free water, bound water 

removable by moderate mechanical strain, bound water removable by maximal strain and 

bound water that is not removable mechanically. When a certain pressing pressure is reached, 

increasing the pressure only results in a compression of the cake but will not remove more 

water (Sveegaard, Keiding, and Christensen 2012). The dewatering behaviour can however 

be enhanced by conditioning. At Gryaab this is done by using a cationic polyelectrolyte 

(polymer). This polymer neutralizes the negatively charged sludge particles and allows for a 

coagulation of the solids so that the absorbed water is released. Cationic polymers are 

available with different charge densities (defined as percent of units along the polymer chain 

that are charged). The polymer dose has to be carefully chosen such that an overdosing and 

an excess of positively charged particles are avoided and large flocs can be formed (Metcalf 

& Eddy 2014).  

There are many sludge properties that influence how well the conditioning works and what 

polymer dose is required (Mc Graw-Hill 2010; Christensen et al. 2015; Vesilind 2003):  

 Particle size: the smaller the worse dewaterability 

 Suspended solids concentration: the higher the worse dewaterability  

 Sludge source: the more biologically digested and stored the worse dewaterability 

(more hydration for long storing times) 

 Microorganisms: the more extracellular polymeric substances (EPS) formed the worse 

dewaterability 

 pH and alkalinity: the higher the worse dewaterability 

 Polyvalent ions (e.g., Ca2+): the lower the worse dewaterability  

 Viscosity: the higher the worse dewaterability  

 Handling/transport: the more shear stresses the worse dewaterability 

2.4 The Rya Wastewater Treatment Plant  

The Rya Wastewater Treatment Plant (WWTP) is operated by Gryaab AB and treats the 

wastewater (WW) of the Gothenburg region in the west of Sweden. Almost 800 000 PE (based 

on BOD7) are connected and on average 3.9 m3/s of WW are treated (Gryaab 2016). There is 

no strong industrial influence on WW quality. The WW undergoes a conventional highly loaded 

activated sludge treatment and post-nitrification and -denitrification.  

The sludge is treated by gravity belt thickening and then digested anaerobically. The digestion 

takes place in three reactors that are operated in series whereby the last reactor is not heated. 

The produced biogas (2016: 73 GWh) is upgraded and used as vehicle fuel. The sludge is 

further dewatered after polymer conditioning (170 tpolymer/a). A REVAQ certification is done for 

45% the rest is co-composted to produce soil-products (I’Ons 2017). The sanitation of the 

REVAQ sludge is done by long term storage (min. 6 month) outside the WWTP. 3% of the 

biogas comes from co-digestion of grease and food waste. Some operational key parameters 

can be found in Tab. 2.  

2.5 Preliminary Work on Dewatering at Gryaab 

The dewaterability of the digested sludge is an important parameter that Gryaab wants to 

assess during and after the temperature increase. Yulang (2017) therefore performed 

experiments to identify a reliable method to measure this parameter. No repeatable results 

could be achieved by the capillary suction time (CST) that is a commonly used method. Hence, 

Yulang (2017) developed a pressure filtration test. He evaluated the effect of different polymer 

doses, pressing times and pressures, and defined standard values for these factors that yield 



5 Master Thesis Tineke Bittlingmayer 

 

good results. All dewatering experiments performed in the context of this thesis are based on 

this method.  

  



Scope and Objective 6 

3 Scope and Objective 
The aim of this thesis is to broaden the foundations for an objective decision as to whether and 

how an increase of the operation temperature of the AD to thermophilic conditions is feasible 

for the specific sludge that can be found at the Rya plant.  

 

The reactor performance is therefore evaluated 

 during the temperature conversion  

 after reactor stabilization 

 

The performance is characterized based on the:  

 transition time until stabilization is reached 

 gas production and methane content during transition and after stabilization  

 dewaterability of the digested sludge during transition and after stabilization  

 process stability to changes in loading after stabilization  

 

Different conversion strategies based on various rates of temperature increase and loadings 

during the transition are evaluated to identify the best way of implementing the temperature 

change.  

The thesis also identifies gaps in knowledge that must be closed before the planning can be 

done.  

 

This shall give Gryaab an indication on the 

 extent to which the operation of the AD can be continued during the transition phase 

(storage capacity for sludge needed, usability of biogas etc.) 

 long term capacity needs 

and provide rough fundamentals for a more detailed planning.   

 

 

  



7 Master Thesis Tineke Bittlingmayer 

 

4 Material and Methods 

4.1 Experimental Setup and Feed Characteristics 

Six pilot-scale reactors (Belach Bioteknik AB) were available for the experiments and operated 

for 71 days at 35°C before the start of the thermophilic experiments. Three served as reference 

and remained at 35°C (M1-M3). The other three (T1-T3) were converted to 55°C according to 

the strategies displayed in Tab. 1 which use different combinations of the key factors identified 

in chapter 2.2.  

 
Tab. 1: Strategies for the conversion of reactors from mesophilic to thermophilic operation temperatures.  

 T1 T2 T3 

Temp. 

increase 

Immediately 1°C/d 1°C/d 

Loading Interrupted 

immediately 

Interrupted at 55°C Interrupted at 43°C 

 

To determine when the loading can be re-started the ratio of VFA/alkalinity was chosen. 

Therefore, samples were titrated in the morning and the loading of the corresponding day was 

chosen based on these results. When the ratio dropped below 0.3 the loading was increases 

carefully such that the ratio remained below 0.3 (details see Tab. 18, appendix). The scheme 

couldn’t be followed to 100% because during the weekend measurements were not possible. 

If no loading took place the volume taken out to measure VFA and alkalinity (15 mL) was 

replaced by digested sludge from M1.  

Tab. 2 characterized the pilot-scale reactors in comparison to the full-scale plant. The loading 

took place each day around 10 o´clock except on Sundays. The volume to be loaded was first 

withdrawn from the reactors and used for analysis. Then, the corresponding amount of raw 

sludge was loaded to the reactor. Two loading schemes were applied and specified in Tab. 3. 

In both schemes the same volume is loaded per week but in different portions over the week. 

It should be noticed that the loading was based on volume and not volatile solids (VS). This 

results in fluctuations of the organic loading rate (OLR) between days that have the same 

volumetric loading (see Fig. 18, appendix, for an example) and in loadings of up 5.1 gVS/L d. A 

comparison of different points in time is therefore only possible to a limited extend but different 

reactors can be compared for a given point in time.  

Fig. 19 (appendix) shows the variation of the feed composition over time whereby some of the 

fluctuations are probably due to inhomogeneous nature of the raw sludge that is difficult to 

measure. The feed consists of 46% primary and 54% secondary sludge and the average feed 

composition is the following: TS: 7%, VS: 78%, COD: 68 g/L, CODsoluble: 8 g/L, NH4
+: 0.57 gN/L, 

TKN: 2.8 gN/L, P: 20 g/L, Acetic acid: 720 mg/L, Propionic acid: 450 mg/L, Butyric acid: 150 

mg/L, total VFA: 1400 mg/L. The three VFA mentioned here account for ca. 95% of the total 